
  

For the period of 
January 1st, 2023 to December 31st, 2023 

 
Prepared for the Corporation of the Town of Shelburne by the Ontario Clean Water Agency 

 

                                                
 
 

 
 
 
 
 
 

  
 
 
 
 
 
 
 

 
 
 
 
 
 

2023 
ANNUAL SEWAGE 
REPORT  
 
SHELBURNE WASTEWATER 
TREATMENT PLANT  
 



 
2023 Annual Performance Report: January 1, 2023 to December 31, 2023 
Town of Shelburne: Shelburne Wastewater Treatment Plant 
Amended ECA # 6413-ABLQQS (Issued July 19, 2016) 
Municipal Sewage Collection System ECA #109-W601, Issue 1 (Issue Date: July 27, 2022) 

Page 1 of 16 

 

 

Table of Contents 
1. System Description .............................................................................................................................. 3 

2. Monitoring Data and Comparison to Effluent Limits .......................................................................... 4 

2.1 ECA Monitoring Program ............................................................................................................. 4 

2.2 Effluent Objectives and Effluent Limits .................................................................................... 5 

2.3 Effluent Monitoring Data: Comparison to Objectives and Limits ................................................ 6 

2.4 Effluent Flow:  Summary and Interpretation of Reporting Year ................................................ 11 

2.5  Additional Monitoring Parameters ............................................................................................ 12 

2.6 Success and Adequacy of the Works.......................................................................................... 13 

3. Operating Issues and Corrective Actions .......................................................................................... 14 

4. Maintenance Activities ..................................................................................................................... 15 

4.1 Work Management System ........................................................................................................ 15 

4.2 Preventative Maintenance Activities ......................................................................................... 15 

4.2 Major Maintenance, Repairs and Improvements ...................................................................... 15 

5. Effluent Quality Assurance and Control ........................................................................................... 16 

5.1 Adherence to Provincial Regulations ......................................................................................... 16 

5.2 Use of Accredited Laboratories .................................................................................................. 16 

5.3 Operation by Licensed Operators .............................................................................................. 16 

5.4 Sampling and Analysis ................................................................................................................ 17 

5.5 In-house Analysis ........................................................................................................................ 17 

5.6  Calibrations................................................................................................................................. 17 

6. Calibration and Maintenance Procedures ........................................................................................ 17 

7. Efforts and Results Achieved in Meeting Effluent Objectives .......................................................... 17 

8. Sludge Production and Disposal ....................................................................................................... 18 

9. Community Complaints .................................................................................................................... 19 

10. By-pass, Spill or Abnormal Discharge Events ................................................................................. 20 

10.1 By-pass Events ............................................................................................................................ 20 

10.2 Spill and/or Abnormal Discharge Events .................................................................................... 20 

10.3 Events Outside of Normal Operating Conditions ....................................................................... 20 

11. Notice of Modifications ................................................................................................................. 21 

12. Summary of Completed Modifications .......................................................................................... 22 



 
2023 Annual Performance Report: January 1, 2023 to December 31, 2023 
Town of Shelburne: Shelburne Wastewater Treatment Plant 
Amended ECA # 6413-ABLQQS (Issued July 19, 2016) 
Municipal Sewage Collection System ECA #129-W601, Issue 1 (Issue Date: April 27, 2023) 

 

Page 2 of 26 

 

13. Additional Information .................................................................................................................. 22 

14.  Municipal Sewage Collection System- Annual Performance Report ............................................. 22 

14.1 Description of the Works ........................................................................................................... 24 

14.2 Summary of Monitoring Data and Interpretation ..................................................................... 24 

14.3 Summary of Operating Problems Encountered and Corrective Actions Taken ......................... 24 

14.4 Summary of Calibration, Maintenance, and Repairs ................................................................. 25 

14.5 Community Complaints Received in Relation to the Sewage Works ........................................ 25 

14.6 Alterations to the Authorized System ........................................................................................ 25 

14.7 Summary of Collection System Overflow(s) and Spill(s) of Sewage .......................................... 25 

14.8 Efforts Made to Reduce Collection System Overflows, Spills, STP Overflows, and/or STP 
Bypasses ................................................................................................................................................ 26 

 

 
Appendix A: Performance Assessment Report  

Appendix B: Sludge Haulage Summary, Sludge Quality Analysis, & Septage Receiving  

Appendix C: Calibration Reports 

Appendix D: Process Flow Schematic 

Appendix E: Notice of Modification to the Sewage Works 

Appendix F: ECA Limit Exceedance Email/Written Notifications 

 

  



 
2023 Annual Performance Report: January 1, 2023 to December 31, 2023 
Town of Shelburne: Shelburne Wastewater Treatment Plant 
Amended ECA # 6413-ABLQQS (Issued July 19, 2016) 
Municipal Sewage Collection System ECA #129-W601, Issue 1 (Issue Date: April 27, 2023) 

 

Page 3 of 26 

 

1. System Description 
  

The Shelburne Wastewater Treatment Plant (WWTP) is an extended aeration sewage treatment plant 
(STP) with tertiary treatment and is located at 300 Centennial Road in the Town of Shelburne, Ontario. 
The WWTP is owned by the Town of Shelburne and the Operating Authority is the Ontario Clean Water 
Agency. The WWTP is operated under amended ECA #6413-ABLQQS as a municipal sewage works for 
the collection, transmission, treatment and disposal of sewage, under a plant rated capacity of 3,420 
m3/d. The WWTP serves a community of approximately 8,994 people. The community first obtained a 
waste disposal system in 1968 with the construction of a 5.5 ha lagoon and associated gravity collection 
and pumping system.  Consistent growth over the years lead to the construction, in 1981 of the current 
wastewater treatment system. The expansion consisted of a new trunk sewer, pumping facilities, 
secondary and tertiary treatment and modifications to the existing lagoons which now provide storm 
and effluent holding during excess storm flows and plant upsets and maintenance. 

The facility consisted of a wet well, a manual screen, grit channels, an oxidation ditch, one secondary 
clarifier, four effluent sand filters and a chlorine contact chamber.  The oxidation ditch used two brush 
rotors. The facility operated as an extended aeration plant in this configuration from 1981 until 
December 1999.  

A major expansion (Phase 1) took place at the Shelburne WWTP in 1999, changing the configuration of 
the plant and the method of treating wastewater.  The plant went under construction starting in April 
1999 with the start-up of the new process in December of 1999.  The Shelburne WWTP is still an 
extended aeration plant.  As an extended aeration plant it is designed to remove suspended solids, 
CBOD5 and phosphorus from the wastewater. Major improvements were two aeration tanks constructed 
with fine bubble diffusers.  The sludge treatment system consists of a two stage aerobic sludge digestion 
system with a total storage volume of 580m3, equipped with coarse bubble aeration system and 
supernatant decanting.  The former oxidation ditch was converted to a sludge storage facility with 
approximately six months storage.  

Sludge loading facilities provide for transfer of digested aerobic sludge to trucks.  Digested sludge is land-
applied as farm fertilizer.   

The major process units consist of: equalization and influent works, aeration tanks, secondary clarifiers, 
disk filtration, UV disinfection, and aerobic biosolids digesters and sludge holding tank, chemical dosing 
(Aluminum Sulfate) and plant air (blowers).  This facility receives residential, commercial, institutional 
and industrial wastewater and provides a level of treatment to meet the amended "Environmental 
Compliance Approval - # 6413-ABLQQS" for discharging into the Besley Drain a minor tributary of the 
Boyne River. The Boyne Creek empties into the Nottawasaga River, ultimately meeting Georgian Bay. 

 
A “Process Flow Schematic” is included in Appendix D of this report. 

 

 

 



 
2023 Annual Performance Report: January 1, 2023 to December 31, 2023 
Town of Shelburne: Shelburne Wastewater Treatment Plant 
Amended ECA # 6413-ABLQQS (Issued July 19, 2016) 
Municipal Sewage Collection System ECA #129-W601, Issue 1 (Issue Date: April 27, 2023) 

 

Page 4 of 26 

 

An overview of Shelburne Wastewater Treatment Plant can be found in Table 1: 

Table 1.  Shelburne Wastewater Treatment Plant Overview 

Facility Name Shelburne Wastewater Treatment Plant 
Facility Type Extended Air STP with Tertiary Treatment 
Plant Classification WWT III 
Works Number 110000659 
Design Capacity 3,420 m3/day 
Designed Peak 8,921 m3/day 
Receiving Water Besley Drain to Boyne Creek to Nottawasaga River 
Environmental Compliance Approval 6413-ABLQQS , issued July 19, 2016 

2. Monitoring Data and Comparison to Effluent Limits 
As per Section 10(6)(a) of ECA 6413-ABLQQS, a summary and interpretation of all monitoring data and a 
comparison to the effluent limits outlined in Effluent Limits of Condition 7, including an overview of the 
success and adequacy of the Works is required.   

2.1 ECA Monitoring Program  
The following tables outlines the hauled sewage, influent and effluent monitoring program at the 
Shelburne WWTP as required by the most current ECA for the reporting period. There are additional in-
house samples taken and analyzed throughout the year in order to help with process performance 
monitoring, adjustment, and optimization. These parameters were analyzed by an accredited analytical 
laboratory (SGS Canada Inc., Lakefield, Ontario). The sampling frequencies meet the requirements set 
out in Section 9 of ECA 6413-ABLQQS. 

Table 2.  Hauled Sewage Water Quality Monitoring Program and Sampling Points - as per ECA 6413-
ABLQQS Section 9(3) 

Parameter Sample Type Minimum Frequency 
BOD52A Grab Monthly 
Total Suspended Solids2A Grab Monthly 
Total Phophorus2A Grab Monthly 
Total Kjeldahl Nitrogen2A Grab Monthly 

2ARefer to Appendix A for monthly sample results. 

Table 3.  Raw Sewage (Influent) Water Quality Monitoring Program and Sampling Points - as per ECA 
6413-ABLQQS Section 9(3) 

Parameter Sample Type Minimum Frequency 
BOD53A Composite Monthly 
Total Suspended Solids3A Composite Monthly 
Total Phosphorous3A Composite Monthly 
Total Kjeldahl Nitrogen3A Composite Monthly 

3ARefer to Appendix A for monthly sample results. 



 
2023 Annual Performance Report: January 1, 2023 to December 31, 2023 
Town of Shelburne: Shelburne Wastewater Treatment Plant 
Amended ECA # 6413-ABLQQS (Issued July 19, 2016) 
Municipal Sewage Collection System ECA #129-W601, Issue 1 (Issue Date: April 27, 2023) 

 

Page 5 of 26 

 

Table 4.  Final Effluent Water Quality Monitoring Program and Sampling Points- as per ECA 6413-ABLQQS 
Section 9(3) 

Parameter Sample Type Minimum Frequency 
CBOD54A Composite Weekly 
Total Suspended Solids4A Composite Weekly 
Total Phosphorous4A Composite Weekly 
Total Ammonia Nitrogen4A Composite Weekly 
E. Coli4A Grab Weekly 
pH Grab/Probe Weekly 
Temperature Grab/Probe  Weekly 

4ARefer to Appendix A for monthly sample results. 

2.2 Effluent Objectives and Effluent Limits 
The following tables outline the final effluent objectives, limits and loadings at the Shelburne WWTP as 
per its ECA. The applicable effluent parameters are either “concentrations” expressed as milligrams per 
litre or “loadings” expressed as kilograms per day. As per Section 7, concertation Limits for CBOD5, TSS, 
TP, and TAN are reportable based on a monthly average effluent concentration, E.Coli based on a 
monthly Geometric Mean Density, pH based on a Single Sample Result, and the Loading Limits are 
reportable based on a Monthly Average Waste Loading. 

Table 5.  Final Effluent Design Objectives - as per Section 6 of ECA 6413-ABLQQS 
Effluent Parameter Concentration Objective (mg/L) 

CBOD5 4.0 
Total Suspended Solids 4.0 
Total Phosphorous 0.12 
Total Ammonia Nitrogen 
June 01 to Sept 30 
Oct 01 to May 31 

 
0.5 
2.0 

E.coli 150 CFU /100 mL (monthly Geometric Mean 
Density) 

pH maintained between 6.5 to 8.5, inclusive, at all times 
 
Table 6.  Final Effluent Design Limits - as per Section 7(1) of ECA 6413-ABLQQS 

Effluent Parameter Average Concentration Limit 
(mg/L) 

Average Waste Loading Limit 
(kg/day) 

CBOD5 5.0 17.1 
Total Suspended Solids 5.0 17.1 
Total Phosphorous 0.25 0.86 
Total Ammonia Nitrogen 
Jun 01 to Sep 30 
Oct 01 to May 31 

 
0.8 
2.4 

 
2.7 
8.2 



 
2023 Annual Performance Report: January 1, 2023 to December 31, 2023 
Town of Shelburne: Shelburne Wastewater Treatment Plant 
Amended ECA # 6413-ABLQQS (Issued July 19, 2016) 
Municipal Sewage Collection System ECA #129-W601, Issue 1 (Issue Date: April 27, 2023) 

 

Page 6 of 26 

 

Effluent Parameter Average Concentration Limit 
(mg/L) 

Average Waste Loading Limit 
(kg/day) 

E.coli 200 CFU /100 mL (monthly 
Geometric Mean Density) 

n/a 

pH maintained between 6.0 to 9.5, inclusive, at all times 

2.3 Effluent Monitoring Data: Comparison to Objectives and Limits 
Analytical and monitoring data for the Shelburne Wastewater Treatment Facility is stored in OCWAs data 
management system (WISKI). Annual and monthly averages for flows, CBOD5, Suspended Solids, Total 
Phosphorous, Nitrogen-series and E.coli can be found in Appendix A.   A comparison of analytical data 
from effluent samples to the effluent objectives and effluent limits shown in the below tables. 
Table 7.  Effluent Sampling Results: CBOD5 and CBOD5 Loading Concentrations7A 
 CBOD5 

Monthly 
Average 

Concentration 
(mg/L) 

Within 
Objectives  
(4.00 mg/L) 

Within 
Limits  

(5.00 mg/L) 

Monthly 
Average 
Loading 
(kg/d) 

Within 
Objectives  

( kg/d) 

Within 
Limits  

(17.10 kg/d) 

January <2.40 Yes Yes <5.51 n/a Yes 
February <2.00 Yes Yes <4.49 n/a Yes 